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Sample Description : ECLIPSE BLOCKOUT

As above test item and its relevant information regarding to the submission are provided and confirmed by the 
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, 
reliability or/and integrity accordingly.

************

SGS Ref No. : SL92329334871501TX

Sample Receiving Date : Oct 25, 2023

Test Performing Date : Oct 25, 2023 to Oct 27, 2023

Test Performed : Selected test(s) as requested by applicant

Test Result Summary

No. Test(s) Requested Result(s) Comments
1 Light Blocking Effect of Textile: Spectrophotometric Method See Result /

For further details, please refer to the following page(s)

Signed for and on behalf of 
SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch

Peter Zhao
Authorized Signatory
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Test Result

Light Blocking Effect of Textile: Spectrophotometric Method

(AATCC TM 203-2016e;Test conditions:
Air temperature: 21±2 °C
Relative Humidity: 65±5 % R.H.)

Condition:Back side
- Unit A Requirement

Light Transmission Rate % 0.00 -
Light Blocking Rate % 100.00 -

Remark: Test conducted in wavelength range 380-780 nm
Illumination source: Tungsten lamp
Instrument: UV-Vis Spectrophotometer
No. of Scans: 5
Scanning interval: 10nm
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Sample Photo

Remark: This test was subcontracted to SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch. 

***End of Report***


